TEMI PART NUMBER DESCRIPTION | QTY.
1 |[P3-AR01-01-00-A-R1 Front Bracket 2
2 |P3-AR01-02-00-A-R1 Rear Bracket ]
3 |P3-AR0T1-03-00-A-R1 | Footrest Narrow | 2
4 |Quick Release Quick release 4
Screw M5 x 35
5 |ISO 4762 M5 x 35 A2 cylindrical head 4
6 |ISO 4762 M8 x 25 A2 £,
7 |DIN 125 M5 A2 Washer M5 8
S 8 |DIN 125 M8 A2 4
9 |DIN 985 M5 A2 Nut M5 4
10 |[DIN 985 M8 A2 Nut M8 2

Make the opening wider before inserting
Evaser ['ouverture avant insersion

Add

grease
<

Exploded view

step n 43

P3-AR01-00-00-A-R2




